MATTHEW G. BEVIN
GOVERNOR

CHARLES G. SNAVELY
SECRETARY

ENERGY AND ENVIRONMENT CABINET

DEPARTMENT FOR ENVIRONMENTAL PROTECTION AARON B. KEATLEY
COMMISSIONER

300 SOWER BOULEVARD
FRANKFORT, KENTUCKY 40601

July 6, 2017 _P\ Oxv& gH“O- o\jLOQ .

Mr. Randal Smith, Chairman
Augusta Regional Sewer Authority
PO Box 85

Augusta, KY 41002

RE: Regional Facilities Plan for
Augusta/Brooksville Regional Sewer Project
Proposed Augusta Brooksville Regional WWTP
site
Bracken County, Kentucky
AIID: 117757; PLN20160001

Dear Mr. Smith:

The Department for Environmental Protection, Division of Water (DOW) has reviewed the facilities
plan and environmental document entitled dugusta/Brooksville Regional Sewer Project, dated February
[...]
RM 464.5-437.2 TCDD)

PS FC PCB in Water Column Unknown

Source: Integrated Report to Congress on the Condition of Water Resources in Kentucky. 2012 (305(b) and 303(d))
*NS = Non-Support, PS = Partial Support, FS = Full Support **WAH = Warmwater Aquatic Habitat, CAH = Coldwater Aquatic Habitat,
PCR = Primary Contact Recreation, SCR = Secondary Contact Recreation, FC = Fish Consumption

Groundwater

The City of Augusta provides drinking water to the area from groundwater wells situated in the
Ohio River Alluvium located along the Ohio River between RM 428.8 to 427.4. This public water
system provides water to approximately 13,400 persons in Bracken County. Itis estimated another
4,400 private wells provide drinking water in the area. In the northern third of the county, most
drilled wells are adequate for a domestic supply. However, wells in the remaining portions of the
county do not yield enough water for a domestic supply, except those along streams. The Ohio
River Alluvium is listed as a wellhead protection area (WHPA) by the Division. The elimination
of the Augusta WWTP (located at 38.773410, -84.014135) and the outfall located at (38.773563,
-84.014045) will eliminate potential sources of contamination in Zone 2 of the wellhead protection
area.

The quality of the groundwater in the Bluegrass Physiographic region varies. Generally, deeper
wells produce more mineralized water, but are less likely to become polluted. In Bracken County,
groundwater obtained from most drilled wells in limestone aquifers is considered hard. Salt and
Hydrogen sulfide are two naturally occurring constituents encountered in objectionable amounts.



Water obtained from wells and springs in many limestone aquifers is subject to pollution and, at a
minimum, should be treated to eliminate bacterial contamination.

C. Existing Wastewater Facilities

There are two wastewater treatment plants and their respective collection systems located in the
Planning Area: Augusta WWTP (KPDES# KY0021261) and Brooksville WWTP (KPDES#
KY0025232).

Augusta
Collection System

The City of Augusta owns and operates a single sewerage system consisting of gravity sewers and
one wastewater treatment facility providing secondary treatment for domestic and commercial
wastewater. The original collection system is over 80 years old and consists of approximately 6.8
miles of gravity sewers and 0.56 miles of force main with eleven lift stations. A sanitary sewer
evaluation survey shows that the collection system has excessive Infiltration/Inflow rates during
high rain events per the 2010 facilities plan.

Wastewater Treatment

The wastewater treatment facility constructed in 1978 as a round, package treatment plant located
on the west end of the City and placed above grade to prevent flooding. The outfall is located on
the Ohio River at RM 427.2, permit limits listed in Table 2. It has now surpassed its useful life and
has had several Notices of Violations in the last 5 years for permit exceedances, unpermitted
discharges and improper maintenance and upkeep. The current plant’s design capacity is 0.33
MGD with a peak flow is 0.72 MGD and the plant is operating at approximately 44% capacity but
the monthly maximum is close to 100% capacity at approximately 94%. During high rainfail
events the peak flow reaches 125% presented in the 2010 facilities plan. The selected alternative
is regionalization so this plant will be eliminated and replaced with a new lift station because this
plant cannot meet the new permit requirements and the redundancy requirement. The existing
plant consists of the following process units:

Screening,

Comminution,

Aeration Contact Chamber
Final clarification,
Chlorination/dechlorination,
Sludge Aerobic Digestion



Table 2

Existing KPDES Permit Limits
Wastewater Treatment Plant
Augusta, Kentucky
#KY0021261

Parameter Limitations
Carbonaceous Biochemical Oxygen Demand (CBODs) 30 mg/l’
Total Suspended Solids (TSS) 30 mg/I"
Ammonia-nitrogen (NH3-N) 20 mg/1
Dissolved Oxygen (DO) 2.0 mg/l (min.)"*
Escherichia coli 130 Col./100 mls'
Total Phosphorus Report
Total Nitrogen Report .
Total Residual Chlorine 0.011 mg/1
*Monthly Average **Daily Minimum

TMonthly Geometric Mean  ''Daily Maximum

Brooksville
Collection System

The Brooksville sewers were originally constructed in the 1960s and 1970s and have only had
minor extensions since that time. The collection system consists of approximately 1.4 miles of
gravity sewer lines, approximately 1.2 miles of force mains that serve nine lift stations serving the
City. Much of the collection system is constructed of vitrified clay and can be expected to be a
major source of infiltration and inflow problems (I/T).

Wastewater Treatment

The Brooksville WWTP is also a round package treatment plant with a design capacity of 0.125
MGD with the outfall located in an unnamed tributary of Locust Creek, the permit limits listed in
Table 3. This facility treats an average daily flow of 0.068 mgd, resulting in treating 54% of the
design hydraulic capacity but the monthly maximum flow is 0.105 MGD, runs at 84% capacity.
During high rain events, the peak flow is at 95% capacity due to I/I. The WWTP has no room for
expansion so it cannot meet future permit requirements. There has also been several Notices of
Violation in the last 5 years for permit exceedances and improper maintenance. The selected
alternative will also eliminate the Brooksville WWTP and replace it with a new lift station. The
existing plant consists of the following process units:

Screening,

Comminution,

Aeration Contact Chamber,
Final clarification,



e Chlorination/dechlorination,
e Sludge Aerobic Digestion

Table 3
Existing KPDES Permit Limits
Wastewater Treatment Plant
Brooksville, Kentucky
#KY 0025232
Parameter Limitations

Carbonaceous Biochemical Oxygen Demand (CBODs) 10 mg/1”
Total Suspended Solids (TSS) 30 mg/l*
Ammonia-nitrogen (NH3-N): Summer 4.0 mg/l

Winter 10 mg/1
Dissolved Oxygen (DO) 7.0 mg/l (min.)"*
Escherichia coli 130 Col./100 mls'
Total Phosphorus Report
*Monthly Average **Daily Minimum "Monthly Geometric Mean

Daily Maximum

Septic and On-site Systems

Many of the residents in the planning area, outside of the ARSA service area, rely on septic systems
for the disposal of sanitary wastewater. On-site systems have the potential to pollute area streams
and groundwater when not properly maintained. Seventy-four unsewered residences proposed to
be added to the new collection system along KY HWY 19.

Due to the topography and limited collection system, there are two privately owned package
treatment plants (PTP) located in the planning area as listed in the Table 4. Currently, there are no
notices of violations or other enforcement actions related to these facilities. The Bracken Co.
Nursing & Rehab Center will be eliminated when the service is expanded along K<Y HWY 19 and
in the future the Bracken Co. Industrial Park PTP will be eliminated.

Table 4
Existing Private Package Plants
In the Augusta Regional Sewer Authority Planning Area

Bracken County, Kentucky
Package Plant KPDES Permit # Capacity
Bracken Co. Industrial Park KY0103187 0.01 MGD
Bracken Co. Nursing & Rehab KY0042170 0.01 MGD

Center




D. Need for Project

As mentioned previously, both the Augusta and Brooksville WWTP are old and in need of much
repair. Neither WWTP can expand or upgrade to meet future permit requirements nor can they
meet current redundancy requirements. The one private package treatment plant that will be
decommissioned is also in poor condition. The planning area outside the corporate limits remains
unsewered with the potential to contribute to the impairment of streams in the region. By
extending sewers into these areas, this potential is reduced. The improved infrastructure may help
to improve the economic outlook for the area. Additionally, the projects proposed in the Facilities
Plan Amendment has the potential to improve water quality in the area by providing collection and
treatment facilities and constructing one discharge point to eliminate three separate discharge
points to Locust Creek, Little Bracken Creek, and the Ohio River. By improving existing systems
potential sources of water pollution will be eliminated.

E. Alternatives Analysis
Collection System Extension

To better serve the planning area and improve water quality, extension of sewers along KY HWY
19 to connect the Cities of Augusta and Brooksville and the Bracken County Nursing and
Rehabilitation Center to the new regional WWTP is proposed. Approximately 90 residential and
10 commercial unsewered customers will be added to the System by this extension. Five new lift
stations are also proposed. A lift station is proposed at the decommissioned Augusta WWTP, the
decommissioned Brooksville WWTP, and the eliminated package treatment plant located at the
Bracken Co. Nursing and Rehabilitation Center. Two additional lift stations are proposed along
KY HWY 19. One will be located just south of the intersection with KY HWY 8 and the second
one is located further south along KY HWY 19 just north of the intersection with K<Y HWY 9.

Wastewater Treatment Alternatives

The ARSA evaluated alternatives that would provide the best service to the customers of northern
Bracken County and they are:

No Action: Both WWTPs, Augusta and Brooksville, are at the end of their useful life and they
have received several NOVs for permit exceedances. These WWTPs cannot meet more stringent
KPDES requirements so allowing these plants to continue as they are is not an option and was not
considered further.

Optimization of Existing Facilities: This alternative would upgrade the existing plants in Augusta
and Brooksville. But this option was not considered further because it was not cost effective.

Regionalization: A regional WWTP constructed on a site north of Brooksville off of KY HWY
19 with the outfall located on Locust Creek. This new plant will serve the Cities of Augusta and
Brooksville, and the Bracken Co. Nursing and Rehabilitation Center in Chatham. Additional



customers along KY HWY 19 will also be served by the regional system. The two existing
WWTPs and the one privately owned package treatment plant will all be decommissioned and
replaced with new lift stations. This is the selected alternative because this is the most cost
effective plan to serve the customers of northern Bracken County and protect the water quality in
the planning area.

Treatment Alternatives:
Below is the treatment alternatives considered for the Regional Augusta-Brooksville WWTP.

All treatment alternatives considered were based on the criteria and wasteload allocations
presented in Table 5.

able 5
Design Criteria for the Regl"lt‘)nal Wastewater Treatment Plant
Bracken County, Kentucky
Design Criteria
BESe Influent £ Effluent
Average Design Flow 0.690 MGD -
CBODj5 806 lbs/day 10 mg/l
TSS 1,007 Ibs/day 30 mg/1
Ammonia-Nitrogen May 1 — Oct 31 202 1bs/day 3 mg/l
Ammonia-Nitrogen Nov. 1 — April 30 10 mg/l
Total Phosphorus - monitor
Total Nitrogen monitor
Total Residual Chlorine - 0.011 mg/l
Dissolved Oxygen - 7 mg/1 (min.)
E. coli - 130 co0l./100 ml

Alternative No. 1 -Single Stage Activated Sludge Plant with Biological Nitrogen Removal
Alternative No. 1 would include installing gravity grit removal, mechanical screen with
standby rack, two aeration tanks each with an anoxic and aerobic zone, two final clarifiers,
three RAS/WAS pumps, ultraviolet disinfection, cascade aerator, aerobic digester/sludge
holding tank, loading pad, and a control building. This system can remove approximately 80%
of the nutrient load and is more energy efficient due to lower energy consumption. The project
costs associated with this alternative are estimated to be $7,200,000. The 20-year present
worth cost of this alternative is estimated at $8,262,138.



Alternative No. 2 — Poured in Place Activated Sludge Plant with Package Equipment
Alternative No. 2 includes installing a pre-cast package plant with the treatment equipment
already included: activated sludge, final clarifiers, activated sludge pumping and digester
equipment. Additional functional equipment includes grit removal, mechanical bar screen,
ultraviolet disinfection, cascade aerator, tanker truck loading pad, and a control building. The
project costs associated with this alternative are estimated to be $8,265,900. The 20-year
present worth cost of this alternative is estimated at $9,233,909.

Alternative No. 3 — Oxidation Ditch Activated Sludge Treatment Plant

Alternative No. 3 includes constructing new grit removal headworks, two oxidation ditches,
two clarifiers, three RAS/WAS pumps, ultraviolet disinfection, and cascade aerator. Biosolids
will be handled through an aerobic sludge digester/ holding tank and then hauled away by truck
for disposal. A new control building is also part of the project. The oxidation ditch technolo gy
is economical to run and it does require a large footprint and it is more costly to build compared
to the selected alternative. The project costs associated with this alternative are estimated to
be $7,588,300. The 20-year present worth cost of this alternative is estimated at $8,930,491.

Based on monetary and non-monetary evaluation of the technologies, Alternative No. 1 (new
single stage activated sludge with nitrogen removal) was considered the best alternative
particularly considering project cost, present worth costs, and public support. ‘

Selected Alternative

Based on the evaluation of transportation and treatment altematives, the selected alternative is to
construct a regional WWTP located north of Brooksville off of KY HWY 19 and construct a new
outfall in Locust Creek at RM 9.96. The two existing plants and one privately owned package
treatment plant will be eliminated and replaced with new lift stations. The regional WWTP will
utilize activated sludge with biological nitrogen removal treatment, Alternate 1. Five new lift
stations will be constructed with respective force mains. A sewer extension along K<Y HWY 19 is
needed to bring flow from the Cities of Augusta and Brooksville to the new WWTP and
approximately 100 new residential and commercial customers will be added. The figures at the
end of this document shows the regional WWTP proposed location, (Figure 1), the new lift stations
proposed locations, (Figure 2), and the regional WWTP process flow schematic, (Figure 3). The
selected alternative would occur in the next two years and the project cost is estimated at
$12,397,000 which includes the costs associated with the new WWTP plus the new collection
system.

Overall this plan is a necessary step in meeting the water quality goals as required by in the KPDES
permitting program and improving water quality with the removal of pollutant discharges to local
streams.



F. Environmental Consequences, Mitigative Measures
Impacts on Historic Properties and Archeological Sites

The Kentucky Heritage Council (KHC) indicated, in its July 27, 2016 letter, that a Phase I
Archaeological Survey has been completed for the WWTP site. KHC commented that they agree
with the determination that a “historic archaeological site that is potentially eligible for listing on
the National Register of Historic Places was found and this site will be avoided”. KHC also stated
“We concur that this plan will avoid any impacts to the site and further investigations will not be
necessary at this time.” Also, KHC has made additional comments concerning the installation of
the sewer line that will not occur in the right-of-ways of KY HWY 8 and KY HWY 19. The letter
went further to request a Phase I archaeological survey be conducted on the portion of the sewer
line that will follow KY HWY 8 and KY HWY 19 that occur outside the right-of-ways. Also, the
area from KY HWY 8 that runs north to Augusta should also be surveyed. The survey should
include a modified Phase 1 approach. The survey plan should be submitted to KHC for review
and approval.

“Based on our understanding of the project we conditionally concur that this project will not have
an adverse effect on historic properties as long as:
e The potentially eligible historic archaeological site is fenced and avoided.
o Three copies of the archaeological report detailing the investigation of the new
WWTP site are reviewed and accepted by our office.
® A Phase I Survey of the portions of the line installation is completed and three
copies of the report detailing those excavations is submitted to our office for review
and comment. As this is all part of the same undertaking, this survey and the one
completed for the new WWTP site can be combined.

e There may be an additional need for monitoring or additional work based on what
is found during this survey.”

The Augusta Regional Sewer Authority has committed to completing all tasks as required by the
KHC per their letter dated March 29, 2017 for all construction activities within undisturbed areas.

Impacts on Threatened and Endangered Species

The United States Department of the Interior, Fish and Wildlife Service (USFWS) (FWS 2015-B-
0553), in their June 8, 2016 correspondence, indicated several federally-listed species having the
potential to occur within the project vicinity:

Indiana bat (Myotis sodalis)

Northern Long-eared bat (Myotis septentrionalis)

Gray bat (Myotis grisescens)

Clubshell mussel (Pleurobema clava)

Fanshell mussel (Cyprogenia stegaria)

Oragenfoot pimpleback mussel (Plethobasus cooperianus)
Sheepnose mussel (Plethobasus cyphyus)

Rough pignose mussel (Pleurobema plenum)



Northern riffleshell mussel (Epioblasma torulosa rangiana)
Pink mucket mussel (Lampsilis abrupta)

Ring pink mussel (Obovaria retusa)

Running buffalo clover (Trifoleum stoloniferum)

Indiana Bat: Because of concerns relating to the Indiana Bat, considering the project area is
located within “potential habitat” USFWS makes the following recommendations, “relative to
potential direct and/or indirect effects as a result of impacts to the habitats.”

“Based on the presence of numerous cave, rock shelters, and underground mines in
Kentucky, we believe that it is reasonable to assume that other caves, rock shelters, and/or
abandoned underground mines may occur within the project area and, if they occur, they
could provide winter habitat for Indiana bats. Therefore, we recommend that the project
proponent survey the project proponent survey the project area for caves, rock shelters, and
underground mines, identify any such habitats that may exist on-site, and avoid impacts to
those sites pending an analysis of their suitability as Indian bat habitat by this office.”

Indiana bats utilize a wide array of forested habitats, including riparian forests,
bottomlands, and uplands for both summer foraging and roosting habitat. Suitable roost
trees for the Indiana bat are greater than 5 inches diameter at breast height (DBH), can be
living or dead, and exhibit any of the following characteristics: exfoliating bark, cavities
of dead and live trees, broken limbs, broken tops, cracks, and crevices.

“To address potential impacts to Indiana bat summer roosting and foraging habitat, the
following options are available:

“The project proponent can modify the proposed project to eliminate or reduce impacts to
suitable habitat, thus avoiding impacts. A habitat assessment may be useful in determining
if suitable summer roosting or foraging habitat is present in the action area of the proposed
project”.

“The project proponent can survey portions of the project area to determine the presence
or likely absence of the species within the project area in an effort to determine if potential
effects are likely. A qualified biologist who holds the appropriate collection permits must
undertake such surveys in accordance with our most current survey guidance, which is
available at the following link:

https://www.fws.gov/Frankfort/Indiana_bat procedures.html

If any Indiana bats are captured, we request written notifications of such occurrence(s) and